
 
   
Glencoe Wastewater Treatment Plant, Operations Report Page 1 

 

                                        
                  Glencoe Wastewater Treatment Plant 
                                              & Collection System  
                                  Operations Report 

       Fourth Quarter 2019
 
 
 
 
 
 
 
 
 

                  Submitted by:  
 Ontario Clean Water Agency

Date: February 10, 2020

 
 
 
 
 



 
   
Glencoe Wastewater Treatment Plant, Operations Report Page 2 

Facility Description 
Facility Name:  Glencoe Wastewater Treatment Plant 

Regional Manager:  Dale LeBritton    (519) 476-5898 

Senior Operations Manager:  Sam Smith         (226) 377-1540 

Business Development Manager: Susan Budden   (519) 318-3271  

Facility Type: Municipal 

Classification: Class 2 Wastewater Collection, Class 2 Wastewater Treatment 

 

Service Information 
Area(s) Serviced:  Village of Glencoe 

Population Serviced:  2,379 

No. of Connections:   

Water Meters:   

In service Date:  2011 

 

Capacity Information 
Total Design Capacity:  1723 m3/day 

Total Annual Flow (2016 Data):   197,943 m3/year 

Average Day Flow (2016 Data): 558m3/day 

Maximum Day Flow (2016 Data): 2139m3/day 

 

 

Operational Description:  

Wastewater from the collection system is pumped to the partially mixed aerated lagoon divided into 3 aeration zones.  The lagoon 

contents from the first or third aeration zone (depending on the time of year) are gravity fed to the Submerged Attached Growth 

Reactors (SAGR).  From here the SAGR effluent is directed to the flocculation tank where alum and a polymer are added prior to 

the clarifier.  The clarifier contains lamella plate settlers.  The effluent from the clarifier undergoes final treatment by the disc filters, 

where it is discharged to Newbiggen Creek. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
   
Glencoe Wastewater Treatment Plant, Operations Report Page 3 

SECTION 1:  COMPLIANCE SUMMARY 
FIRST QUARTER:  
There were no compliance issues in the first quarter.   
 
SECOND QUARTER:  
There were no compliance issues in the second quarter.   
 
THIRD QUARTER:  
There were no compliance issues in the third quarter.   
 
FOURTH QUARTER: 
There were no compliance issues in the fourth quarter.   
 
 
SECTION 2:  INSPECTIONS 
FIRST QUARTER:  
There were no MECP or MOL inspections conducted this quarter. 
 
SECOND QUARTER:  
There were no MECP or MOL inspections conducted this quarter. 
 
THIRD QUARTER:  
There were no MECP or MOL inspections conducted this quarter. 
 
FOURTH QUARTER: 
There were no MECP or MOL inspections conducted this quarter. 
 
 
   



 
   
Glencoe Wastewater Treatment Plant, Operations Report Page 4 

SECTION 3:  PERFORMANCE ASSESSMENT REPORT 
The average daily effluent flow in 2019 is 693.19 m3/d.  The average daily flow in 2019 is up 0.14% 
compared to the average daily flow in 2018, refer to Chart 1.  

Chart 1.  Effluent Flows in 2019 Compared to 2018 Flows

 
 
Raw samples are taken at a minimum of monthly following the ECA requirements.  Table 1 provides the 
raw sample results for 2019 compared to the design objectives.  There have been eight instances where 
the design objectives have been exceeded.  This hasn’t resulted in non‐compliances with effluent 
parameters, but will be monitored to ensure effective treatment of the incoming wastewater.      
 

Table 1.  Raw Water Sample Results for 2019  

 
BOD5 
(mg/L) 

TKN 
(mg/L) 

TP 
(mg/L)

TSS 
(mg/L) 

Design Objective  284 47 8 300 

# Design Objectives 
Exceeded 

2/9 6/9 0/9 0/9 

January  284  38.9  4.16  154 

Februrary  166  20.9  2.2  95 

March  209  50.2  5.62  240 

April  232 36.5 3.62 110 

May  64 12.3 0.95 82 

June  204 50.4 4.92 135 

July  313 52.9 6 240 

August  185 57.2 4.93 284 

September  260 62.3 5.79 193 

October  157 42.2 4.63 136 

November  250 44.1 4.03 197 

December  292 55.1 4.9 280 

 

0

200

400

600

800

1000

1200

1400

Ja
n
u
ar
y

Fe
b
ru
ar
y

M
ar
ch

A
p
ri
l

M
ay

Ju
n
e

Ju
ly

A
u
gu
st

Se
p
te
m
b
er

O
ct
o
b
er

N
o
ve
m
b
er

D
ec
em

b
er

A
ve
ra
ge

2018 Effluent Average
Daily Flow
(m3/d)

2019 Effluent Average
Daily Flow
(m3/d)



 
   
Glencoe Wastewater Treatment Plant, Operations Report Page 5 

The effluent is sampled on a weekly basis following the requirements of the ECA.  Table 2 summarizes 
the monthly average results compared against the objectives and limits identified in the ECA.  The 
effluent results have met all the objectives and limits identifed in the ECA, with the exception of TSS and 
TP in June and TSS in October where the objective was exceeded. 
 

Table 2.  Effluent Sample Results for 2019 

  cBOD5(mg/L)  TSS 
(mg/L) 

TP(mg/L)  TAN 
(mg/L) 

E. coli 
(cfu/100mL)* 

pH ** 

ECA Objective  7  7  0.3 1.0 100 6.5-8.5 

ECA Limit  13.7  13.7  0.55 3.0 200 6.0-9.5 

January  2.2 3 0.26 0.1 3.74  7.63-7.89 

February  3 3.75 0.11 0.1 2  7.09-7.95 

March  3 3.25 0.12 0.1 2  6.98-7.44 

April  2.25  3.25  0.17  0.1  2  6.8‐7.31 

May  2.6  2.4  0.11  0.54  1.74  7.25‐7.79 

June  2  8  0.49  0.1  2.21  7.23‐7.74 

July  2  6.8  0.34  0.1  1.52  7.15‐7.70 

August  2  2.75  0.05  0.1  1.41  6.68‐7.41 

September  2  2.5  0.04  0.1  2  6.62‐7.01 

October  2  7.6  0.15  0.1  2  6.52‐7.41 

November  2  5.25  0.16  0.38  5.62  6.98‐7.84 

December  2  3  0.10  0.1  1.52  7.22‐7.80 

*expressed as geometric mean 
**minimum and maximum result range 
 
Effluent average cBOD5 for 2019 is 2.25mg/L, meeting both effluent objectives and limits identified in 
the ECA.  The annual average result for cBOD5 in 2018 was 2.0mg/L, therefore the results for 2019 are 
up 10.4% when compared to 2018 (refer to Chart 2). 
 

Chart 2.  Average Monthly Effluent cBOD5 Results for 2019 Compared to 2018  

 

0

2

4

6

8

10

12

14

16

Ja
n
u
ar
y

Fe
b
ru
ar
y

M
ar
ch

A
p
ri
l

M
ay

Ju
n
e

Ju
ly

A
u
gu
st

Se
p
te
m
b
er

O
ct
o
b
er

N
o
ve
m
b
er

D
ec
em

b
er

A
ve
ra
ge

2018 cBOD5 (mg/L)

2019 cBOD5 (mg/L)

Objective (7mg/L)

Limit (13.7mg/L)



 
   
Glencoe Wastewater Treatment Plant, Operations Report Page 6 

 
Effluent average TSS for 2019 is 4.30mg/L, meeting effluent limits identified in the ECA.  The objective in 
June and October were exceeded due to high flows.  The annual average result for TSS in 2018 was 
5.5mg/L, therefore the results for 2019 are down by 22% when compared to 2018 (refer to Chart 3).   
 

Chart 3.   Average Monthly Effluent TSS Results for 2019 Compared to 2018 

 
 
Effluent average TP for 2019 is 0.17mg/L, meeting effluent limits, identified in the ECA.  The objective 
was exceeded in June and July due to high flows.  The annual average result for TP in 2018 was 
0.26mg/L, therefore the results for 2019 are down by 34% when compared to 2018 (refer to Chart 4).   
 

Chart 4.   Average Monthly Effluent TP Results for 2019 Compared to 2018 

 
 

0

2

4

6

8

10

12

14

16
Ja
n
u
ar
y

Fe
b
ru
ar
y

M
ar
ch

A
p
ri
l

M
ay

Ju
n
e

Ju
ly

A
u
gu
st

Se
p
te
m
b
er

O
ct
o
b
er

N
o
ve
m
b
er

D
ec
em

b
er

A
ve
ra
ge

2018 TSS (mg/L)

2019 TSS (mg/L)

Objective (7mg/L)

Limit (13.7mg/L)

0

0.1

0.2

0.3

0.4

0.5

0.6

Ja
n
u
ar
y

Fe
b
ru
ar
y

M
ar
ch

A
p
ri
l

M
ay

Ju
n
e

Ju
ly

A
u
gu
st

Se
p
te
m
b
er

O
ct
o
b
er

N
o
ve
m
b
er

D
ec
em

b
er

A
ve
ra
ge

2018 TP (mg/L)

2019 TP (mg/L)

Objective (0.3mg/L)

Limit (0.55mg/L)



 
   
Glencoe Wastewater Treatment Plant, Operations Report Page 7 

Effluent TAN for 2019 is 0.16mg/L, meeting both effluent objectives and limits identified in the ECA.  The 
annual average result for TAN in 2018 was 0.19mg/L, therefore the results for 2019 are down by 16% 
when compared to 2018 (refer to Chart 5). 
 

Chart 5.   Average Monthly Effluent TAN Results for 2019 Compared to 2018 

 
 

Effluent nitrites (NO2) are required to be sampled monthly, there are no objective or limit requirements 
for this parameter.   The NO2 average in 2019 is 0.04mg/L.  The annual average result for NO2 in 2018 